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TCn mAu

l\tame of sample

56lucrng

Quantity

M6 ta
Description

Ngdy nh4n m6u
Date of receiving

i.l\ol gfl mau
Client

Thoi gian thu nghiQm
Test period

Kr5t qua thu nghiQm
Test result

: UT 6581 (URETHANE)

:01

: MAu thir nghiQm do kh6ch hdng l6y m6u, t6n m6u vd th6ng tin vd: m6u
do kh6ch hdng cung cdp. I Testing sample was sampled by customer,

sample name and sample information were supplied by customer"
A: 05 L ch.at long mdu xanh duongl blue liqttid
B:01 L chdt long miru trong su6tl clear liquid

:191071201,8

: c0Nc rY TNHH KCC (vIET NAM)
Euirng sli 1, KCN Long Thirnh, Long Thirnh, D6ng Nai

: 2010712018 - 08i08/2018

: Xem trang02l See page 02/03

TRUONG PTN HING TIEU DIJNG
HEAD OF CONSAMER PRODUCTS
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Nguy6n Phufc Hii

TL. GIAM DOC/ PP. DIRECTOR
TR THTI NGHIE,M

,ING L,48.

Trung

l. Cic k& qul thr? nghiQm ghi trong phidu nly chl c6 gi6 ri ddi vdi mtru do klrech hlng gr?i tldn./ Iest results are validfor the namely submiiled sample(s) only.
2. KI6ng dudc trich sao mOt phin phidu kdt quA thrl nghiOm ndy ndu kh6ng c6 srr tl6ng ! bEng van b6n cria Trung tnm K! thu1t 3.

This Test Report shall not be reproduced, ercept infull, without the witten approval of Qwtest j.
TOn miu, tOn kh6ch hhng &rgc ghi fteo y6u cdu cria noi gfi n6t.l Name of saiple and. customer are written as customer's request.
DQ kh6ng dlm b6o tto md rQng u6c luong duqc (nh vdi k = 2, mfc tin cay 95 7o. Kh6ch hlng c6 thd hAn he theo dia chi dudi dd bidt thAm th6ng rin.
Estimted expanded uncenainry of measurement with k = 2, at 95 9o confidence level. Please contact Quatest 3 at the below address forfunher inforution

N/A kh6ng 6p dung.
Not applicable
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Head Office: 49 Pasteur, Ql, Hd Chl Minh City, v6f Nnu Tel: (84-28) 3829 4274
Testins: 7 Road 1, Bi6n Hda I Industrial Zone, D6ng Nai Tel: (84-251) 383 6212

Fax: (84-28) 3829 3Ol2
Fax: (84-251) 3836298

Website: www.quatest3.com.vn
E-mail: tn-cskh @quatest3.com.vn
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ratio A:B : 7:1 (theo thd tich/ by volumen/ mi
T6n chi ti6u

Characteristic

7.1 Hdm luqng ch6t kh6ng bay hoi (tinh
theo kh6i luqng)/ Non volatile content
(mass per mass),

7.2 D0 nhort/ Viscosity (low time by use

flow cup FC-6),
7.3 DQ b6ng quang hqc (g6c tcri 60o)/

Specular gloss
7.4 D0 b6n u6n I Bend test,
7.5 Thoi gian k'h6 I Drying time

7.6 Thoi gian r6qd Pot life,
7.7 Ngo4i quan bO m{t scnr/ Appearance of

paintfilm

7.8 Khi ndng kh,lng axitl Acid resistance

7.10 Chu k] n6ng lanh
Shock temperature resistance

7.9 Khi nang khang kidn/ Alkali resistance

71,4

87

91,6

1

1,8

>5
BA met son dirng nnat t
Normal in appearonce

of paintfilm
M?rg son kh6ng bi
ph6ng rQp sau 168 gio
ngdm trong dung dfch
axit sulfuric 5 o/o I The

sample is free from
abnormality even when
immersed in sulfuric
acid solution 5 %for
168 hours
Vttng scrn kh6ng bf
ph6ng rQp sau 168 gio
ng6m trong dung dich
NaOH 5 o/ol The sample
is free from
abnormality even when
immersedin5%NaOH
for 168 hours
Mang son kh6ng bi
ph6ng rQp, bong tr6c,
nut, kh6ng c6 sg khric
biet lon vC mhu sdc vir
dQ b6ng sau 10 chu kj,
chiu n6ng l4nh
No blistering. no
peeling, no cracking, no
major dffirences in
color and gloss after 10
cycles ofshock

JIS K 5657

ASTMD2369-IO

TC\IN 2092 :2013

TC\,N 2101 : 2008

TC\IN 2099 :2013
TC\rN 2096-3 :

20t5
JIS K 5657
JIS K 5657

JIS K 5657

JIS K 5657
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thri nghiQm

Test result

TOn chi tiOu

Characteristic

7.1 Dinh danh nhga I ldentification
.A

.B
Styrene acrylate
copolymer

Polyisocynate
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